


ALGAL BIOTECHNOLOGY





ALGAL
BIOTECHNOLOGY
Integrated Algal Engineering
for Bioenergy, Bioremediation,
and Biomedical Applications

Edited by

ASHFAQ AHMAD
Department of Chemical Engineering, Khalifa University of Science and Technology, Abu Dhabi, United Arab Emirates

Universiti Teknologi PETRONAS, Malaysia

FAWZI BANAT
Department of Chemical Engineering, Khalifa University of Science and Technology, Abu Dhabi, United Arab Emirates

McGill University, Montreal, QC, Canada

HANIFA TAHER
Department of Chemical Engineering, Khalifa University of Science and Technology, Abu Dhabi, United Arab Emirates

United Arab Emirates University, Al-Ain, United Arab Emirates



Elsevier
Radarweg 29, PO Box 211, 1000 AE Amsterdam, Netherlands
[...]
Blanc, CNRS, LAMA, Chamb�ery, France fDepartment of Foundation Engineering and Physical

Science, Advance Manufacturing Building, Jubilee Campus, University of Nottingham,

Nottingham, United Kingdom gFaculty of Science and Marine Environment, and Institute of

Tropical Biodiversity and Sustainable Development, Universiti Malaysia Terengganu, Kuala

Nerus, Terengganu Darul Iman, Malaysia hFaculty of Fisheries and Food Science, Universiti

Malaysia Terengganu, Kuala Nerus, Terengganu Darul Iman, Malaysia

*Correspondence to tehsabariah@umt.edu.my

47Algal Biotechnology Copyright # 2022 Elsevier Inc. All rights reserved.

https://doi.org/10.1016/B978-0-323-90476-6.00019-4

tehsabariah@umt.edu.my
https://doi.org/10.1016/B978-0-323-90476-6.00019-4


O U T L I N E

1 Introduction 48

2 Algae classification 48
2.1 Chemical composition of algae 50

3 Bioremediation of wastewater
using algae 51

4 Bioenergy cogeneration using algal
biomass 57
4.1 Biogas 57

4.2 Biodiesel 57
4.3 Bioelectricity 58

5 Algal practicality and limitations 58

6 Conclusions and future outlook 60

Acknowledgments 60

References 60

1 Introduction

Domestic and industrial wastewater must be treated to remove nutrients, phosphorus, and
hazardous chemicals before being discharged into receiving rivers and streams. Algae-based
treatment is a promising alternative to the traditional activated sludge system for pollutant re-
moval in wastewater. Algae can remove nutrients from wastewater through adsorption, accu-
mulation, and immobilization in both freshwater and seawater [1–3]. Algal growth is a frequent
occurrence in wastewater treatment plants (WWTPs). Algal growth in wastewater treatment
plants (secondary sedimentation tanks) can result in color and odor problems, disinfectant deg-
radation, and tank wall corrosion, all of which have a negative impact on the operation and
management of wastewater treatment plants [4].

Algae are simple plants with no roots, stems, or leaves, instead of relying on a leaf-like thal-
lus [5]. Algae, fungi, some liverworts, lichens, and the Myxogastria (plasmodial or acellular
slime molds) all have leaf-like thallus, which are twig-shaped or green shoots made up of
undifferentiated vegetative tissue [6]. The size of algae can range from microscopic
(microalgae like green, brown, and red algae, as well as cyanobacteria or blue-green algae)
to macroalgae (huge seaweeds like giant kelp) [7]. On the planet, more than 50,000 different
species of microalgae have been identified [5].

2 Algae classification

Algae can be classified into photo-autotroph (photosynthetic and working autonomous/
stand-alone) or heterotroph organisms. Autotrophic algae are able to synthesize food directly
from simple inorganic substances (i.e., carbon dioxide) and water using energy from sunlight.
Heterotrophic algae obtain nutrients from complex organic substances. Algae cells are divided
into eukaryotes andprokaryotes. Algae are classified as eukaryotic (Eu ¼ true) cells. Eukaryotic

48 3. Bioremediation of wastewater

I. Environmental sector



cells (e.g., animals, plants, fungi, seaweeds, and protists) have a plasmamembrane, cytoplasm,
and ribosomes similar to prokaryotic cells (e.g., bacteria and archaebacteria). Eukaryotes are
10–100 times larger than prokaryotic cells, have a true nucleus (DNA), andmembrane-encased
organelles [8]. Chloroplast or algae plastids are double membrane-bound organelles that con-
tain chlorophyll pigments to trap light for photosynthesis. Chlorophyll (e.g., chlorophyll A, B,
C, D, and F) is a liposoluble (i.e., fat-soluble, or soluble in lipids or organic solvents) pigment

Chlorophyll A Chlorophyll B

Chlorophyll C Chlorophyll D

Chlorophyll F

N

OO

O
O

O

H H

H

N

N

O

O

O

O

OH

H

H

N

N- N-Mg+ +

NN

Me

Me

Me

O O

OMeO2C

Me

Me

Me

CH3

CH3

CH3

CH3

CH3

CH3

CH3 CH3CH3

CH3

CH3H3C

H3C OCH3

2

CH3

CH2

O

OO

OO
2

N

N N

N

CH3

H3C

H3C

H3C

OCH3

H O

N N

N

OO

OO

N

MgII

MgII

CHO

Me

Me

Me

Mg Mg

Et
NN

NN

...... ......

FIG. 3.1 Types of chlorophyll.

492 Algae classification

I. Environmental sector



that gives plants and algae their green color (Fig. 3.1). Different algae have different types or
combinations of chlorophyll.

2.1 Chemical composition of algae

Algae is composed of polysaccharides and carbon, which account for 50% of its total
weight. A polysaccharide is a large molecule composed of a number of monosaccharides.
It converts inorganic nutrients (i.e., N and P) that exist in water bodies (wastewater, marine,
and freshwater) into less hazardous compounds through natural biochemical processes and
photosynthesis, producing oxygen as a by-product (Fig. 3.2). Algae is a source of cellulose
with the highest grade of crystallinity (80%) as compared to bacteria (65%–79%), cotton
(56%–65%), and ramie (44%–47%) [1].

Algae elemental composition contains all elements listed in the periodic table at different
concentrations, such as major (oxygen (O), carbon (C), silicon (Si), hydrogen (H), potassium
(K), sodium (Na), N, chloride (Cl), and sulfur (S) >1.0%), minor (calcium (Ca), magnesium
(Mg), P, boron (B), aluminum (Al), iron (Fe), and strontium (Sr), 0.1%–1.0%), and trace ele-
ments (<0.1%) at various concentrations. Algae in the marine environment have more nutri-
ents than those in freshwater [5].

Based on X-ray powder diffraction (XRD) analysis on marine microalgae at various ther-
mal treatment temperatures (500, 700, 900, 1100, and 1300°C) by [5] and [9], the algae
consisted of amorphous (24%–100%) and crystalline (0%–76%) content. In the crystalline
phase, there were silicates (SiO�

4), oxides (O�
2) and hydroxides (OH�), sulfates (SO4

2�),
carbonates (CO3

2�), and chlorides (Cl�). The SiO�
4 consisted of quartz or silicon dioxide

(SiO2) ranged from 1% to 2% for 500–900°C. SiO�
4 was not detected at the higher temperature

of 1100–1300°C. The O�
2 and OH� consisted of lime (calcium oxide, CaO) (1%–2% for

700–1100°C) and portlandite (Ca(OH)2) (9%–17% for 500–900°C). The SO4
2� consisted of

anhydrite (calcium sulfate, CaSO4) ranged from 11% to 31% for 500–1100°C. The CO3
2�

consisted of calcite (calcium carbonate, CaCO3) ranged from 5% (at 700°C) to 19%
(at 500°C), while Cl� consisted of halites (sodium chloride, NaCl) and sylvite (potassium chlo-
ride, KCl) ranged from 17% to 26% and 2% to 4% at 500–900°C, respectively.

FIG. 3.2 Chemical structure of polysaccharides.

50 3. Bioremediation of wastewater

I. Environmental sector



3 Bioremediation of wastewater using algae

Algal cells are naturally defensive when it comes to wastewater bioremediation. To cope
with environmental stress, they will alter their appearance through metabolic activities. Sur-
face area, volume, surface-to-volume ratio, growth rate, fluorescence intensity, Raman inten-
sity, andmaximum electron transport rate are all morphological characteristics that vary over
time but remain constant [10]. Algal technology integration will be a complementary ap-
proach to existing wastewater treatment plants that use conventional or advanced oxidation
processes to treat wastewater. This chapter discusses the application of aquatic organisms in
live-cell forms for wastewater bioremediation. Literature on the designs of bioreactors and
scientific investigation into the bioremediation of wastewaters using are presented in
Table 3.1. The designs of bioreactors include Revolving Algal Biofilm (RAB) reactors [11],
Algal-Sludge Bacterial-Membrane Bio-Reactor (ASB-MBR) [12], algae and cathodic photo-
electro-catalysis [13], and application of encapsulated algae in Membrane Bio-Reactor
(MBR) [14]. The scientific investigation of algae-based wastewater treatment involves speci-
fying carbon dioxide (CO2) leakage that disrupts the algae-bacteria symbiosis (ABS) system
[15], incorporating calcium phosphate precipitation into the flocculation-sedimentation of al-
gae [16], and biosorption of toxic metals using dried algae [17].

At the Metropolitan Water Reclamation District of Greater Chicago, Zhao et al. [11] inves-
tigated the use of filamentous cyanobacteria and green algae (i.e., Scenedesmus, Pediastrum,
and Chlorella) in revolving algal biofilm (RAB) reactors using supernatant from dewatering
activated sludge from sludge sedimentation (MWRD). At a hydraulic retention time of
7 days, total Kjeldahl Nitrogen (TKN) removal was 87% and phosphorus (TP) removal
was 80% at rates of 0.5 mg/L/day and 0.8 mg/L/day, respectively. The TP removal rate
of the 1.8-m RAB reactor was found to have increased dramatically to 3.4 mg/L/day
(HRT: 1.3 days). For a 1.8 m RAB reactor, the highest productivity was achieved with
7.0 g/m2/day of biomass generation (HRT: 1.3 days). However, the experimental parameters
must be optimized, and the reactors must be operated in a greenhouse.

Sun et al. [12] developed the Algal-Sludge Bacterial-Membrane bioreactor (ASB-MBR) sys-
temwith algae harvested from amunicipal wastewater treatment facility’s secondary clarifier
wall in Harbin, China. The ASB-MBR resulted in a 25% increase in microorganism growth
(algae and sludge bacteria) and a 25% improvement in sludge activity. Chemical oxygen de-
mand (COD) removal efficiencies were 4.6%, ammonium nitrogen (NH4

+-N) removal effi-
ciencies were 6.7%, total nitrogen (TN) removal efficiencies were 10.1%, and phosphate
ion (PO4

3) removal efficiencies were 8.2%. The rate of increase in transmembrane pressure
(TMP) was 50% lower in ASB-MBR than in Control-MBR (C-MBR), indicating that the algal
system effectively prevented membrane fouling.

Jiaqi et al. [13] treated synthetic nitrogenousmariculture effluent (COD/N ratio: 0.5–1.0) by
bioelectrochemical treatment. Algae and cathodic photo-electro-catalysis were used together.
At UV254, the treatment removed NH4

+-N with a removal efficiency of 94.05%, organic ni-
trogen with a removal efficiency of 77.35%, and organics with a removal efficiency of 76.66%.
The NH4

+-N concentration in the effluent was less than 2 mg/L. At UV254, the synergy of
bacteria, algae, and cathodic treatment promote high pollutant removal efficiencies based

513 Bioremediation of wastewater using algae

I. Environmental sector



TABLE 3.1 Bioremediation of wastewater through algae from literatures.

Type of Algae Application/
Algae Composition (Ref )

RAB reactors [11] ASB-MBR system [12] Algae and cathodic photo-
electro-catalysis [13]

Encapsulated algae in MBR
[14]

Filamentous cyanobacteria and
green algae (Scenedesmus,
Pediastrum, and chlorella)

The algae originated from the
secondary clarifier wall

Bioelectrochemical treatment
of nitrogenous mariculture
wastewater

Macro-encapsulated algae
(Chlorella pyrenoidosa,
FACHB-28) in glass fiber
spheres

Location Metropolitan Water Reclamation
District in Greater Chicago
(MWRD)

Municipal wastewater treatment
plant of Harbin located in
Heilongjiang province, China

Seawater from Huanghai in
Dalian province, China

Hangzhou, China

Description on
Bioremediation

Type of
Wastewater

Supernatant from dewatering
activated sludge at sludge
sedimentation stage

Synthetic wastewater Synthetic mariculture
wastewater

High-ammonia nitrogen
wastewater

Design of
Bioreactor

- Greenhouse (atmosphere:
10–30°C, Influent: 10–20°C).

- Vertical conveyor belt
(1.8 m � 43.5 m � 43.5 m, and
0.9 m � 23.4 m � 23.4 m,
speed: 4 cm s�1)

- Bottom region was submerged
in 1000 L wastewater
(2.43 m � 1.83 m � 0.22 m).

- Upper region was exposed to
the natural sunlight for
photosynthesis.

C-MBR (control) and ASB-MBR (with
algae)

- Transparent glass bioreactor
(200 mm � 150 mm � 270 mm)

- 6 L of wastewater
- Light treatment: 12 h light-12 h

dark cycle
- Hollow fiber membrane

(polyvinylidene fluoride, surface
area: 0.1 m2, mean pore size:
0.2 μm)

- Bottom aeration (0.15 m3/h, DO:
2–4 mg/L)

- Operating flux: 9 L/(m2 h).
- HRT: 8 h, 8 min suction, 2 min

pause
- SRT: 19 days (C-MBR), 15 days

(ASB-MBR)
- MLSS: 3300 � 110 mg/L
- Inoculation ratio: 1:10 (algae/

sludge)
- MLSS: 300 � 20 mg/L (algae) and

3000 � 90 mg/L (sludge)
- Temperature: 22 � 3°C
- Acclimation period: 50 days

Tubular Reactor
- External circuit (titanium

wire, Ø 0.8 mm, 500 Ω)
- Data acquisition system

(R7100, Anhui)
- Carbon rode connecting

cathode and anode
- Upper cathode chamber
- Bottom anode chamber
- Bottom aeration
- Middle part has layer made

of sand:manganese (1:1 v/v)
(with filter cloth above and
below): separation, filtration
and proton transfer layer

- Marine sediment: granular
activated carbon (with
bacteria): sand: cathode
chamber ➔ (4.0:5.0:1.6:4.7,
v/v)

MBR
- High ammonia nitrogen

wastewater: 10 L
- Mode of operation:
- Operating flux: 8.2 L/

(m2 h),
- HRT: 2.72 h, 10 min

suction, 2 min pause
- SRT: 30 days
- Aeration rate: 5 L/min
- Microfiltration flat

modules: self-made
Nylon-6 (N6) and
cellulose acetate (CA).

- TMP is used to study
membrane fouling by
microorganisms.

- The encapsulated
microcapsules were
washed to remove the
adhesive cells of surface.



Reactor Maintenance: Membrane

Permeability

The biocake layer accumulated on
the membrane will be cleaned with
pure water once the transmembrane
pressure (TMP) reached 30 kPa. The
5% (v/w) chlorine solution was
applied on the membrane to retrieve
the membrane permeability.

Environmental
Parameters

Total Kjeldahl Nitrogen (TKN)
Total Phosphorus (TP)
Ortho-Phosphorus
Phosphorus
Ammonium (Lachat
autoanalyzer)
Total heavy metals (inductively
coupled plasma atomic emission
spectroscopy, ICP-AES)

Chemical oxygen demand (COD)
Ammonia nitrogen (NH4

+-N)
Total nitrogen (TN)

Phosphate (PO4
3�-P)

Zeta potential (ζ)

Nitrogen (NH4
+-N)

Organic pollutants at UV254

(UV-5500,METASH, Shanghai)
Microbes in biofilm (16S rDNA
Amplicon sequencing kit)

COD
NH3-N
Light intensity (Digital lux
meter, AS831)

Findings Removal Efficiency

TKN: 87%
TP: 80%

- 0.5 mg/L/day (HRT: 7 day)
- 0.8 mg/L/day (HRT: 4.7 day)

TP (1.8-m RAB reactor)

- 3.4 mg/L/day (HRT: 1.3 day)
- 7.0 g/m2/day of biomass

production

Removal Efficiency of ASB-MBR

25% faster growth of algae and
bacteria.
Enhanced the nutrient breakdown
activity in sludge.
COD: 4.6%
NH4

+-N: 6.7%
TN: 10.1%
PO4

3�: 8.2%

NH4
+-N: 94.05%

Inorganic nitrogen: 77.35%
Organics (at UV254): 76.66%

NH4
+-N: <2 mg/L

The synergy of bacteria, algae
and cathode, promoted
pollutant removal and made
the system sustainable and
efficient in treating mariculture
wastewater.

Initial ammonia nitrogen:
50–100 mg/L
Removal efficiency

COD: 62.23%
NH3-N: 97.38%

Limitations Optimization parameters are yet
to be studied. Reactors need to be
in greenhouse operated.

The algae system controls the
membrane fouling in ASB-MBR.
Optimization parameters are yet to
be studied.

Wastewater has fluctuated
concentration of pollutants.
Themaximum tolerant limit for
the bacteria and natural grown
algae on pollutant parameter is
not mentioned.

The long-term stability of
encapsulated microcapsules
(30 days) in complicated
environments provides an
energy-saving solution to
MBR’s existing poor
microbial activity and
substantial biofouling
concerns.

Continued



TABLE 3.1 Bioremediation of wastewater through algae from literatures—cont’d

Type of Algae/Algae Composition
(Ref )

CO2 stripping in the aeration process is the
main cause of damage to the ABS [15]

Flocculation-sedimentation of algae in
wastewater effluent by calcium phosphate
precipitation [16]

Biosorption of toxic metals from
industrial wastewater [17]

Microalgae: Scenedesmus obliquus Chlorella sp. (259,000 cells/mL) and
cyanobacteria (Merismopedia sp. and
Planktothrix sp.)

Spirulina platensis (SP) and Chlorella

vulgaris (CV)

Location Taiping wastewater treatment plant in
Harbin, China

Leanyer/Sanderson municipal wastewater
treatment plant, northern suburbs of
Darwin, Northern Territory, Australia

The wastewater treatment plant in
Doha industrial city, Qatar

Description on
Bioremediation

Wastewater
Type

Sludge from the secondary sedimentation
tank
